SAN LUIS OBISPO COUNTY
DEPARTMENT OF PUBLIC WORKS

Paavo Ogren, Director

County Government Center, Room 207 « San Luis Obispo, CA 93408 « (805) 781-5252

Fax (805) 781-1229 email address: pwd@co.slo.ca.us
DATE: May 286, 2010
MEMORANDUM
. FROM: Dean Benedix, Utilities Division Manager
VIA: Zone 3 Lopez Water T[;atment Plant Efficiency Assessment Team
by Dean Benedis - EDLWTPEA Team
TO: Paavo Ogren, Director Public Works Department

SUBJECT: Lopez Plant Efficiency Assessment - Status and Completion Report

PURPOSE

The purpose of this report is to provide the Director of Public Works with a status and
summary of the recommendations that were made by each Efficiency Assessment team
during meetings held between August and September 2009, and provide follow-up
[...]
approximately $10k minimum to $56k maximum
over the highest rate. (See Attachment 6)

-4-




3. Compare cost of hiring a full time
instrument technician versus the
cost of a consultant.

Public Works estimated hiring a full time technician
would cost approximately $94,000 annually,
significantly more than paying a consultant to visit
3-4 times a year (approximately $12,000).

4. Review staff scheduling for
potential to optimize.

Public Works provided a Full Time Equivalent
analysis for the period of January to June 2009,
which showed that the operators’ labor hours have
actually decreased since start up of the new plant.
Through the second quarter of 2009/2010 fiscal
year, labor costs continue to decline.

5. Review the budget to confirm
operators’ hours are charged to the
appropriate project funds.

Public Works provided an organizational chart for
Lopez / Zone 3 that portrays staff responsibilities,
designation of outside resources, and assignment
to allocated budget in order to illustrate current
method of allocating budget and project costs (see
Attachment 7). Work orders are used to track .
costs associated with all tasks performed by
County staff — a summary of work order tasks is
included on Attachment 8.

Public Works staff reviewed the above recommendations in conjunction with subteam
members and determined that the current way routine work is conducted is the most
efficient. Therefore, no changes in the way current routine work is performed are
recommended at this time on these items.

Recommendation

Public Works Efforts

A. Compare cost of the Public Works
Water Quality lab to the cost of other
independent labs.

Comparisons of test costs with private testing
firms indicate generally comparable costs in a
limited number of instances. Concern regarding
the test costs was raised by some subteam
members. County water quality test costs are
generally compared to private commercial firms
on an across the board basis; on a five year
interval. Due to the operational needs of the
plant, immediate need to have test results
available, technical assistance provided by
laboratory staff in addition to analytical testing,
and non-availability of some tests by private
companies, a finite comparison of test costs is
not possible. If such a comparison is desired, it
is recommended that this issue be discussed in
detail at the Technical Advisory Committee and
presented to the Advisory Committee for
consideration and further evaluation.




B. Budgeting and tracking costs
appropriately:
Water Treatment internal order
budget (552R235302): explain why

$800,000 expenditures are lumped in
to Hydraulic Operation and Planning

rather than equipment repair,
scheduled maintenance, etc.

Public Works provided a detailed breakdown of
work items included in the “Expenditures” budget
summary category (Page 2 of Attachment 9).
Additional work orders were established and
included on Attachment 8 to track costs to
specific plant work efforts included in the $800k
plant “Expenditures.”

CIP scheduling:
Suggest continuing to report on
implementation of special

projects/capital improvement projects,

including beginning budget, actual
costs and whether the solution
worked, at complete team meeting.

Reporting on status of CIP projects will continue
at monthly and bi-monthly Zone 3 TAC and AC
meetings.

FINALIZATION OF EFFICIENCY ASSESSMENT

In order to complete the Lopez Water Treatment Plant Efficiency Assessment so that it
may be documented and used as a tool for improving the plant operations, the following
steps were identified by the assessment team:

Issue Status / Action

1. Review of recommendations from each | Complete.
subteam, summarized in this report.

2. Schedule assessment team meeting to | Complete.
discuss subteam recommendations.

3. Meet to discuss recommendations and | An ongoing item that will be reviewed and
identify priorities for improving plant discussed by Zone 3 TAC and Zone 3 AC.
operations. |

4. Prepare summary report with Work priorities were determined by Public

conclusions determined by assessment

team to include operational work and

CIP priority and project schedule of

implementation.

Works Utilities Division Manager in conjunction
with Operations Superintendent, Assistant
Superintendent, Chief Water Treatment Plant
Operator, the Technical Advisory Committee,
and confirmed by the Zone 3 finance committee
and AC. Public Works has created a schedule
for implementation in the 8 year CIP proposal,
revised and endorsed by Zone 3 TAC, Finance
Committees and Zone 3 AC annually (see
Attachment 10)




ATTACHMENTS

Attachment 1 — Plant Efficiency Assessment List of References

Attachment 2 — Plant Efficiency Assessment Subteam Roster

Attachment 3 — Water Treatment Plant Survey Summary

Attachment 4 — Black & Veatch, Lopez Water Treatment Plant Audit Final Report, June 10, 2002,
Section 7.20 Recommended WTP Staffing, pages 7-17 and 7-18

Attachment 5 — Chemical Cost Matrix (9-28-09)

Attachment 6 — PG&E Bill Comparison Results

Attachment 7 — South County Staffing: Organizational Chart

Attachment 8 — Zone 3 Operations Work Order Summary

Attachment 9 — Zone 3 Budget — Fiscal Year 2010-11

Attachment 10 — 8 Year Capital Outlay Schedule (revised 1-7-10)

c: Lopez Treatment Plant

File: CF 340.135.01

LAUTILITY\MAY 10\Summary Report 5-4-10.doc



Attachment 1
Plant Efficiency Assessment
List of References

All documents may be found electronically at SLOCountyWater.org

County Public Works Department Organizational Chart
Water Treatment Plant Efficiency Aésessment Subteam Roster
Zone 3 Draft 7 year CIP Schedule, April 13, 2009

Kennedy Jenks, l.opez Water Treatment Plant Evaluation Report, July 17,
2008 -

Kennedy Jenks, Draft Technical Memo: Carbon Dioxide System and pH

~control Improvements Lopez Water Treatment Plant, June 11, 2009

2009-2010 Zone 3 Proposed Budget

Black & Veatch, Lopez Water Treatment Plant Audit Final Report, June 10,
2002, Section 7.20 Recommended WTP Staffing, pages 7-17 and 7-18

County of San Luis Obispo, Memorandum: Solar Energy Evaluation for the
Lopez Water Treatment Plant, April 30, 2009

Lopez WTP Flow Map, June 2009

Comparison to Other California Membrane Filter Water Treatment Plants



Attachment 2
Plant Efficiency Assessment
Subteam Roster

gineering htes Age
John Beaton County of SLO Water Quality Lab Manager
Dean Benedix County of SLO Utilities Division Manager
Jim Garing Grover Beach City Engineer
Diana Haines County of SLO Utilities Division Engineer
Craig Kesler County of SLO Chief Plant Operator
Mike Linn Arroyo Grande Asst. City Engineer
Greg Ray Pismo Beach Associate Engineer

John Wallace
Fiscal Subteam
Jennie Burnick

| CSA 12

County of SLO

Consulting Engineer
_ Poitin
Finance Division Staff

Gayla Chapman Grover Beach Director of Administrative Services

Will Clemens County of SLO Finance Division Manager

Angela Kraetsch Arroyo Grande Director of Financial Services

Dwyane Chisom Pismo Beach Public Works Director
Operatio hiea Age e 0

Ron Coleman | County of SLO Plant Superintendent

Mike Ford Grover Beach Public Works Superintendent

Brian Henson Pismo Beach Public Works Operations Mngr

Courtney Howard County of SLO Utilities Division Engineer

Craig Kesler County of SLO Chief Plant QOperator

Joe Phillips County of SLO Asst Superintendent

Shane Taylor

Arroyo Grande

Public Works Supervisor




Water Treatment Plant Survey Summary

Attachment 3

Qenetul Informalion Microfiltration US Fiker/ Mamear Zenon 506 {Uibafitation)
Yucalpa Valay LA Dapt of Watar & Avenus Treatment
Mame (1) \Alater Ci: Pawar Laasalt WTP : Sarainga WTP P Patlerscn Pasa {3)|
Locatian (CA.) Yucaipa Bakarafinki Encin Reservor Eunnyniope Co, Gurmtoge Vantura Clty of Livarmar -+
Contad] name 2] Kavin, Ki Gury Wicher Phil Clark Jim Fales T Dnmren Greahwead|
Contac panition & CPO . [Watar Raao e Mi
Contact phone {908 725-2481 [213) 307-0837 (631) B37.4570 (B05) B52-4500 {925) eao-a100
Contact small aBved detca i aydtchenfle)vatr.cam oy )
Plant Oexlpnad B IE HDA Englnearing Black & Vanch
Yoar Plant On-line 2007 2002 2002 {£23 2007 2004
Capaelty 12.0 mgd 22mpd 6.5 mid 2.0 mod 5.0 mad 10.0 8.0 mgd
CDHS Classificatan [2) - TS
Ceal {af walsr) { Acra Foot [288.5/A Fool
Statiin
Haurs Manasd | Da in 12
Hours Unmannad f Day 14 12 M
Hours Plent Ondine | Day 24 24 24 Curmuntly Of-ina
Stand-By Cparator; ¥ (N Y GO
Miniimum Shifls £ Dy 1110 voun) 1 shifticay 534 hesdduy La’v?"'""""?
Minimus Shift Hre / Wk 70 Howrs 40 Hours
) 7 wtal (5 i 10 atal {8
Trtal Number of Statl 21 {2 Qparators) 7i5aP) iparatoes) cparatorn)
Avarane Stalf [Py 3 Average.
4 X third of aparain¢
=Water Traatmant Plant 1 Waintanancs 4 daintetancs lima an
malntanunca,
“Diaihugon Sy, [OEN] i
Classification  Milas 03
sOthat Faclifes {OAM) All uporaiors lcensad o 2 Traatement Al cparatnrg 3 3 planta
work on callection, licansad b werk T-:u-i.l::p-ﬁ:r:l
 dintibuizn and on cakaction, run bath, and
traatmant dlstrbution ahd tor
tmant rasparalbia
. disirbuion systam)|
1. 48 of 52 Shia Cepartvion of Hoalth Sarvices menliorad wales rartment planix ues chinring an their M&D:  Miion Qallans par Day
primary disinfactant Onn usss chindna diaxds {Lopaz), ana uses UV and twa usa shigraminas (CDHE: Calforia Dspartmant of Health Sandcas
3. COHS clasaifias treatment plants secarding in; Ak Alkadinky
%, Atfects of alkalinity on treatmant . TDS:  Totsl Diasalvad Solids
Allacts al hardnais on Saatmant KMNO,: Polsesium permanganabs
Aliects al TS an traatmant: PAC:  Powered Actvaled carbon
Mamivanes ciaaned with cauckic soda, Evary 7th svantis a 2-pant deaning {caustc lofiowsd by acid), CLO;:  Chladne Dioxdas
7. Filtrata slca CIP alsa parintmad avary B-montha, NaOCL: Sadam Hypochloiia .
%, Dischargs Yo srack COy  Sarbon Dioxids
2 Black & Voulch 2002 Plant Autl racoiyriendad & latal stk ol ann Suprvikal and batwesn § and 10 cthar, ineluding laboratary staif IT: Intagrity Tast

EFi:  Enhanesd Flux Malntonanes
[CIP:  Cleandn-Place

V Wapas WTPStant EEIDEncy Asrsamaniialir Plant Sorvepdhistt PMN Sutvey Gumimary ledusar sk



B&V Praject File 97260.400
Attachment 4 BEY Fio A

Shop, Polyelectrolyte Room, Activated Carbon Room, and Ch[or'm
Cvlinder Room

¢ For improved efficiency, upgrade lighting fixtures in all rooms and
basement of chemical building to T8 type, 32-watt lamps with electronic
ballasts.

Basement

» Replace covers on open and abandoned control switches on the east side,
south wall of basement. Tag and cover all spare/unused wires inside
wireways to prevent accidental touch hazard.

* Provide protection of wires for fire alarm system in accordance with NEC.

s Replace the conduit stub-ups and comtrol stations for domestic water
pumps. Pump M-18 may need to be replaced in near future.

* Replace the disconnect switch for the rotodip motor.

7.18 Residnals Handling

It is recommended that the existing sludge ponds be cleaned and upgraded o
allow for better sludge storage and ultimate disposal.

719 Chemical Feed Systems

Existing chemical feed systems will be modified for the WTP upgrade No new
chemicals, except chlorine dioxide and possibly ferric chloride, will be required in
the WTP upgrade. The following chemical systems will be retained:

o Alum - Potential coagulant.

¢ Sodium Hypochlorite in place of chlorine - Primary and residual disinfection.
¢ Potassium permanganate for taste and odor control as needed.

* Ammonia.

All chemical areas should be provided with applicable code compliance including
curbs and holding capacity around each tank, upgrade of each pumping system for
redundancy, and all other safety features like eye wash, showers, etc.

7.20 Recommended WTP Staffing

Based on a WTP staff survey, the total number of staff at a 6 mgd capacity WTP
was estimated to be one supervisor and between 5 and 10 staff persons including
laboratory staff as shown below. The number of operators should be about 2 to 3.
The WTP staffing survey data suggest that the current staffing level for the
District is appropriate provided the people are dedicated full time to the WTP.

s  WTP Supervisor

Page 1 of 2

Final Recommendations 7-17 San Luis Obispo Final Keport



Attachment 4 B&V Project File 97260.400
. _ B&V File A

¢ Dedicated operators (at least 2-3)

¢ 24 hour operation

¢ Dedicated maintenzance staff (1-3)

 Dedicated electrical/instrumentation technician (1-2)
* Dedicated laboratory staff (1-2)

DHS has provided informiation leading Black & Veatch to ttie conclusion that the
upgrades recommended within this Report will not affect the classification ratings
of either the WTP or its distribution system. (Based on discussiomn with DHS, the
WTP will remain at a classification of T4 and the distribution system will remain
at a classification of D3.) As such, pursuant to Title 22, Division 4, Chapter 13 of
the DHS regulations, the chief operator will be required to maintain a minimum
Grade IV certification (T4) and the shift operator will be required to maintain a
Grade III certification (T3). '

The County should be able to comply with the staffing requirements from DHS.
Additional training will need to be included with the design and construction of
the recommended facilities. The new facilities will include a higher level of
process automation, so reliance on programmable logic controllers (PLCs) will
require special training in maintenance and troubleshooting,

721 Summary

Black & Veatch anticipates that the District will produce a request for proposal
(RFP) for consulting services for the design of the upgraded WTP, as described in
this chapter. Black & Veatch recommends that the District initiate some
improvements while the design process is ongoing.

7.22  Five-Year Capital Improvement Plan

A schedule and approximate cost for a proposed 5-year capital improvement plan
(CIP} are provided at the end of this chapter. These encompass the improvements
recommended in this Audit Report. Improvements were prioritized based on
input gained from workshops conducted with the District.

Final Recommendations 7-i8 San Luis Obispo Final Repaort

Page 2 of 2



Date 9-28-2009

Attachment 5

Chemical costs matrix

This 1s the most current pricing on plant chemicals.

Item Chemical Chemical | Blanket Cost per unit Others
Number Name supplier Number '
1 Sumalchlor 50 | Summit 25003066 | .40/1b n/a
Chemical 17600#/shipment
2 Ammonia Brenntag | 25002758 | .33/lb One bid
3 Gas chlorine Jones 25000059 | 2000Ibcyl 1501b | n/a
Chemical cyl 250/ton
750/ton

4 Sodium Dupont 25000362 | 72k per year- n/a

Chlorite equip & chem.
Ask Phil Haley

5 Carbon Univar 25002985 | 0.74 0.72-1.10

6 12.5% bulk Brenntag | 25002757 | $1.22/gal 1.10
Hypo

7 Potassium Brenntag | 25003403 | $2.75/1b 2.95
Permanganate

Membrane cleaning chemicals Current Pricing

8 Citric Acid Brenntag 25003404 | $7.12/gallon n/a

9 Sodium Brenntag 25002757 { $1.22/gallon n/a
Hypochlorite

10 Sodium Brenntag 25003337 | $2.93/gallon n/a
Hydroxide

11 Sodium Brenniag 25003406 | $1.47/gallon No one I
Bisulfite can find

carries this
as NSF

Item 1: cannot be changed. This is spec’d by Pall Corporation.

Item 4: sole sourced to Dupont. i
equipment.

gher chemical cost keeps us from purchasing

Item 5: Calgon carbon is 0.74 cents per Ib. The last order I placed was with Calgon.

Item 6: Amber chemical is $1.10 per gallon.

Item & - 11: Due to safety reasons, county brought in day tanks with containment. This
requires a two year bid.

All the chernicals used have to be NSF approved.

V:Lopez WTP\Plant Efficiency Assessment\Ops Sub-Team\Chemical Cost Matrix 8-28-09.doc

Page 1of 2



Attachment 5

Treatment Chemical use and Cost for 2009

These are monthly totals

Item
Terminal Res, To B - - ;
Plant MGD 1£0.97 82,38 11631 118.85
Acra Feal Treated 309.88 Ave Feed Rate 252,83 Ave Feed Rale 358,50 Ave Feed Rata 384.76| Ave Feed Rate
Sumalchlors0 bs 21,852 85 $9 358.73| 26,95} a5 471.43] $15252.71 51,63] 20,024.91] 512,810,714 30.82) 21,630,83] $9,434.13 22,13
Sodlum I
Hypechlorita [bs 3,084,856 $2 9886.93) 3.66] 284210 $2,751.87 4.14] 3,612.21] $3,497.64 3.71} _4,203,83] %4 070.47 4.24]